
 
 
 
 
 

The Corporation of the City of Stratford
Infrastructure, Transportation and Safety Sub-committee

Open Session
AGENDA

 
 

 

 

Date: Monday, July 23, 2018

Time: 12:00 P.M.

Location: Council Chamber, City Hall

Sub-committee
Present:

Councillor McManus - Chair Presiding, Councillor Brown - Vice Chair,
Councillor Beatty, Councillor Bunting, Councillor Henderson

Staff Present: Ed Dujlovic - Director of Infrastructure and Development Services, John
Paradis - Fire Chief, Michael Humble - Director of Corporate Services, Michael
Mortimer - Manager of Environmental Services, Tatiana Dafoe - Deputy
Clerk, Jodi Akins - Council Clerk Secretary

Pages

1. Call to Order

The Chair to call the Meeting to Order.
[...]
extensive training on everything from defensive driving to regulatory and facility-specific safety 
procedures. With health and safety at the core of our culture we make sure all our services are provided 
professionally and responsibly. 

At Stratford we achieved our target of zero lost time incidents in 2017. Not only that, our local staff each 
completed their MOECC mandatory training included in 50 hours of operations training plus 20 hours of 
specific health, safety and emergency preparedness training. 

29



OCWA’S 2017 ANNUAL PERFORMANCE REPORT  TO THE CITY OF STRATFORD 

MARCH 31, 2018 

 

 

-18- 

SECTION 8: OCWA CAPITAL RECOMMENDATIONS FOR 2018 

There are a number of operational recommendations for equipment rehabilitation and replacement 
required to ensure the plant continues to meet effluent compliance targets at an acceptable level of 
risk. We continue to consider a number of sources for the determination of capital priorities, including 
our Work Management System, the Comprehensive Performance Evaluation, the Energy Audit as well as 
the ongoing discussions with the City to make sure municipal priorities are considered. All projects are 
captured in an annually updated 10-year capital plan. 

With the City’s repair and replacement budget set at $320,000, the following capital items are 
recommended for 2018: 

1. Replace RAS flow meter. 

2. Aeration #1 cleanout. 

3. Replace filter building anthracite. 

4. Lunchroom roof repair. 

5. Replace O-rings and gaskets on aeration diffusers. 

6. Repairs to the ferrous chloride piping system. 

7. Main lift station roof repair 

8. Replace grinders in raw sludge pumps. 

Additional projects will be completed based on a clear cost-benefit as discussed with and approved by 
City staff. 

SECTION 9: PLANT DESCRIPTION 

Summary 

The Stratford Water Pollution Control Plant (WPCP) is a conventional activated sludge facility with 
tertiary treatment. The plant receives raw effluent which is subject to pumping, screening, grit removal, 
and primary settling before it arrives at the aeration process (tanks are equipped with fine pore ceramic 
diffusers). The liquids are then sent on for final settling (with rapid sludge removal), before going 
through tertiary treatment (filtration and ultraviolet disinfection).  

In addition, phosphorus is removed during the treatment process by injection of ferrous chloride at a 
single point in the process (dual point is available if required). 

The solids are stabilized using two stage anaerobic digestion. 

Wet weather flow is diverted from the distribution chamber to the wet weather flow equalization tanks 
and pumped back into the plant after the wet weather event for treatment. 

 

 

 

30



OCWA’S 2017 ANNUAL PERFORMANCE REPORT  TO THE CITY OF STRATFORD 

MARCH 31, 2018 

 

 

-19- 

Table 4: Stratford Water Pollution Control Plant  
 

Plant Fact / Category Description 

Facility Type Conventional activated sludge-sand filtration as tertiary 
treatment, with UV disinfection.  Chlorination and de-
chlorination of storm water discharges. 

Design Capacity 30,660 m3/day 

Receiving Water Avon River 

Certificate of Approval Number 
(Issued January 14, 2011; revoked 
May 23, 2017) 
 
Environmental Compliance 
Approval Number (Issued May 23, 
2017 

4926-8C5QZL 
 
 
 
0932-AJNJT4 

Plant Classification WWT-IV 

History 

The improvements to the treatment facility were completed in 1996, 2004 and 2017. The 1996 
improvements included the construction of a new wet weather flow equalization tank, the conversion of 
two former primary clarifiers to storm flow tanks, upgraded the sewage pumping facilities, 4 new 
aeration tanks with fine bubble diffusion, one new secondary clarifier, modifications to the existing 2 
secondary clarifiers, new chemical storage and delivery facilities, a new standby diesel engine and a 
generator capable of supplying 100% standby power for the site, new return sludge and waste sludge 
systems, metering and UV. The 2004 improvements included the modification to wet weather flow 
equalization tank number 1 with baffle walls, the construction of wet weather flow equalization tank 
number 2, the addition of chlorination and de-chlorination facilities and miscellaneous controls, 
electrical equipment, instrumentation, piping, pumps and appurtenances essentials for the proper 
operation of the Water Pollution Control Plant. The 2017 the improvements include the primary clarifier 
upgrades and structural rehabilitation. A new diversion chamber was designed with the addition of 4 
new stainless steel rotating mechanisms, scum removal system, new bridges, electronic actuators and 
electrical panels with SCADA control. 

Raw Wastewater Collection 

The wastewater is collected by gravity and directed to the 10 pump stations and 1 storm station located 
throughout the City of Stratford (see Fig. 1). The pump stations range from submersible pump 
operations to dry pit applications. All pump stations are equipped with 2 pumps ranging in size from 1.5 
horsepower to 29.0 horsepower. Six (6) of the pumping stations are equipped with backup emergency 
generators while the other stations have stand by power hook ups for connecting an emergency 
generator.  The pumps are controlled by a two level control systems, Miltronics Ultrasonic sensor and a 
float system.   All pump stations are operated by the City of Stratford Public Works Department and are 
equipped with an alarm system. 

31



OCWA’S 2017 ANNUAL PERFORMANCE REPORT  TO THE CITY OF STRATFORD 

MARCH 31, 2018 

 

 

-20- 

Figure 1: Stratford Sanitary Pumping Stations

 

Raw Wastewater Lift (raw sewage pumping) Station 

The raw domestic wastewater is pumped from the pump stations to the raw sewage lift station located 
inside the gate at the WPCP treatment facility from the Forman/O’Loane and the Erie/Brydges/Worsley 
trunk sewers. The lift station is equipped with four (4) Archimedean screw, each of the three (3) screws 
having a capacity of 427L/s to handle peak dry weather flows  and one (1) screw having a capacity of 
2,600L/s to handle wet weather flows.  

32



OCWA’S 2017 ANNUAL PERFORMANCE REPORT  TO THE CITY OF STRATFORD 

MARCH 31, 2018 

 

 

-21- 

 

Archimedean Screw 

Wet Weather Flow Equalization Tanks and Facility 

The storm tank and storm diversion system was commissioned and put into service in 1998.  Under the 
new operation, excess flows are diverted to the two spare primary clarifiers and the new equalization 
tank and then to the chlorination contact tank during high flow events.  Once all storage is full, excess 
flow begins to overflow the chlorination contact tank and the de-chlorinated primary treated effluent is 
discharged to the river.  In these instances, the equalization tank acts as a primary clarifier (solids 
removal), providing primary treatment prior to the discharge to the Avon River. 

Another storm tank was constructed beside the original tank on-site with a flushing system. Also, a 
chemical building was constructed for the pumping of the sodium hypochlorite for the disinfection of 
the discharge and sodium bisulphite for the dechlorination.  

There are two wet weather flow equalization tanks, controlled by the Wet Weather Flow Distribution 
Chamber. Tank 1 is 3000m3 in capacity, with a sediment flushing system and a 300mm diameter outlet 
sewer connecting to the inlet sewer to the raw sewage lift station. The overflow from tank 1 enters tank 
2 which has a capacity of 3000m3 with baffle walls to provide an additional function as a chlorine 
disinfection facility for emergency wet weather overflow prior to discharge to the Avon River. In the 
event of a discharge to the Avon River, de-chlorination is achieved.  

The overflow chlorination and de-chlorination facility consists of: chlorination and de-chlorination 
process equipment, controls and sampling equipment. The chlorination system for disinfection of 
emergency wet weather overflow includes two (2) 15,000 L capacity sodium hypochlorite storage tanks 
and four (4) 13.4 L/minute capacity metering pumps (one standby), chemical feed lines to the primary 
dosing point at the inlet chamber of the wet weather flow equalization tank # 1, equipped with an in-
line mixer and a backup dosing point at the equalization tanks distribution chamber. The de-chlorination 
system for the emergency wet weather overflow includes one (1) 3,000 L capacity sodium bisulphite 
storage tank and two (2) 4.0 L/minute capacity metering pumps (one standby), chemical feed lines to 
the primary dosing point at the discharge channel of the wet weather flow equalization tank # 2, 
equipped with an in-line mixer and a backup dosing point at the bypass channel of the wet weather flow 
equalization tank # 2.  

33



OCWA’S 2017 ANNUAL PERFORMANCE REPORT  TO THE CITY OF STRATFORD 

MARCH 31, 2018 

 

 

-22- 

A SCADA system monitors all the flows entering the storm tanks and adjusts the chemical feed rates to 
flow. 

         

Chlorine Contact Chamber                              Equalization Tank 

Influent Works 

The flow from the raw water lift station flows through the distribution chamber and into the screening 
building. The building consists of two (2) mechanical bar screens rated at a hydraulic peak flow of 
450L/s, a dewatering screw auger to remove screenings, a grit handling facility and a metering chamber. 
The screening and the grit are removed and sent to the landfill site.  

       

 Automatic bar screens            Grit removal system 

Primary Clarification 

The primary treatment system consists of two (2) circular primary clarifiers, two (2) storm holding/waste 
storage tanks, the sludge collector mechanisms, two (2) primary sludge pumps rated at 10L/second, two 
(2) in-line sludge grinders, three (3) primary effluent submersible pumps rated at 210L/second and one 
(1) dewatering pump rated at 50L/second. The primary clarifiers are designed to remove settleable 
solids from the wastewater stream, thereby reducing the organic load on the downstream biological 
treatment process. 

The flow from the inlet works enters the distribution chamber with activated sludge being added to the 
stream for co-settling through 2 of 4 primary clarifiers each rated at 1,500m3. The additional 2 clarifiers 

34



OCWA’S 2017 ANNUAL PERFORMANCE REPORT  TO THE CITY OF STRATFORD 

MARCH 31, 2018 

 

 

-23- 

can be used as either primary clarifiers, waste holding tanks or for additional wet weather flows.  Settled 
sludge collects on the bottom of the primary clarifiers and is moved to the central hoppers by a rotating 
scraper mechanism. Scum and floatables from the surface of the clarifiers are collected by rotating 
surface skimmers and directed to the scum hoppers. Both the sludge and scum are pumped by two (2) 
sludge pumps and macerated through in-line grinders to the primary anaerobic digester.    

 

Primary Clarifiers              

 

Biological Treatment (Secondary Treatment) 

The main purpose of the secondary treatment system is the removal of solids dissolved in the 
wastewater and removal of suspended solids that were not removed in the primary treatment.  In the 
aeration process (activated sludge process) bacteria utilize organic matter in the presence of dissolved 
oxygen for cell growth. It is a biological treatment process that requires aerobic conditions and includes:  

 Carbonaceous Oxidation: Biological conversion of carbonaceous matter in wastewater to cell 
tissue and various gaseous end products. 

 Nitrification:  Conversion of ammonia nitrogen to nitrites and then to nitrates. 

The aeration system consists of four (4) aeration tanks. Each tank is divided into three passes to provide 
a plug flow aeration pattern. This flow pattern is usually recommended for nitrifying systems. It provides 
flexibility to vary the air supply within the tanks, favouring better oxygen transfer and Dissolved Oxygen 
(D.O.) control. It also optimizes power usage for aeration and improves sludge settle ability. Aeration 
and mixing is provided by 12 grids of 944 ceramic disc fine pore diffusers per tank, (1st pass 480, 2nd pass 
284 and 3rd pass 180). 

35



OCWA’S 2017 ANNUAL PERFORMANCE REPORT  TO THE CITY OF STRATFORD 

MARCH 31, 2018 

 

 

-24- 

 Air Supply System: consists one (1) duty…APG Neuros 350HP Turbo Blower and two (2) standby. 
Hoffman 200HP centrifugal blowers that deliver air to the aeration tanks and the channel air 
system. The blowers have been designed to deliver compressed air to the aeration system. 

 Secondary Clarification: There are three (3) circular secondary clarifiers. Mixed Liquor 
Suspended Solids (MLSS) enter the final clarifier influent distribution chamber and are 
distributed evenly to the three tanks. The symmetrical shape of the chamber and positioning of 
the weirs ensure an equal split of the flow to each clarifier. Mixed liquor enters each of the final 
clarifier via a feed pipe located at the base of the clarifier. The feed pipe discharges within a 
circular feed well which acts as a baffle to deflect the incoming flow downwards and reduces 
short circuiting. 

The clarifier mechanism in each tank is classified as a rapid sludge removal type. The settled sludge is 
continuously removed from the tank bottom by pipes which are supported on two rotating trusses. 
Squeegees on the bottom of the trusses scrape the settled sludge towards the opening in the suction 
pipes. The eight (8) suction pipes enter the sludge return box from below. A butterfly valve on each pipe 
is used to control the sludge flow rate into the box from each withdrawal pipe. 

The settled sludge from the final clarifiers is identified as Return Activated Sludge and is either returned 
to the main RAS header and further to the inlet chamber upstream of the aeration tanks or Waste 
Activated Sludge which is pumped to the discharge point in the primary settling tank inlet chamber for 
co-settling with the primary sludge which is pumped to the digester. 

         
         Aeration  System                                            Air Supply 
 

36



OCWA’S 2017 ANNUAL PERFORMANCE REPORT  TO THE CITY OF STRATFORD 

MARCH 31, 2018 

 

 

-25- 

        

 Final Clarifiers 

 

Effluent Filtration 

The effluent filtration system is rated at 30,660m3 per day, and consists of four (4) rapid filters provided 
with two (2) sub-surface agitators on each filter. The filters are designed to remove solids in the effluent 
discharged from the secondary clarifiers. In removing the solids, some of the residual BOD and 
phosphorus are also reduced. The solids accumulated in the filter are removed when the filters are 
backwashed and the backwash waste water is recycled to the primary clarifier inlet channel. In the 
process of recycling, many of the solids removed by filtration are removed in the second routing through 
the plant by physical, chemical or biological flocculation and resultant sedimentation. As a result, finely 
divided solids do not accumulate in the plant. 

The four (4) filters are housed in rectangular concrete boxes arranged side by side. In the concrete boxes 
are longitudinal trenches with pipe connections that provide outlets for filtered effluent and also is the 
supply source for the backwash pump. The trenches are bridged by vitrified clay filter blocks that cover 
the floors of the filter boxes. On the filter blocks, three (3) layers of media are placed.  Layer one 
consists of 310 mm of graded support gravel varying in size from 19 mm on the bottom to 2.5 mm on 
the top. Layer two is 350 mm of filter sand and layer three is 460 mm layer of anthracite. There are two 
rotating sub-surface agitators in each filter box. Each agitator arm is provided with 38 nozzles and is 
designed to mix the expanded media during the backwash operation in order to effectively scour the 
media and remove all accumulated solids. Water with at least 485 kPa is used to rotate the sub-surface 
agitator during the backwash operation. 
